57 pnc
FILE#I - (O34

NAPA COUNTY
CONSERVATION, DEVELOPMENT & PLANNING DEPARTMENT
1195 Third Street, Suite 210, Napa, California, 94559 « (707) 253-4417

APPLICATION FOR USE PERMIT

FOR OFFICE USE ONLY
ZONING DISTRICT: ﬁ ‘p Date Submitted:
REQUE'ST:';{@ ‘Q/X,’r,‘ﬂ,ni— ‘@msl-u.aﬁ&n s Date Complete:;
550,500 1o 550,000 _and  pa Uy, up@‘rmf& Date Published:
Waoke o ey Suatir ‘}m/mmii
}[/‘W(cﬁu i/f@,w:é@, Apoh . ZA  CDPC BSAPPEAL

Hearing _ = _ _—

Ay
P2 )0y

Action __ I

TO BE COMPLETED BY APPLICANT
{Fiease type or print legibly)

Applicant's Name: Mumm Napa Estates—t€  PERNoD RicARD USA LLC

Telephone #:(707)_967 - 7700 Fax#: (707 )967 _ - 7796 E-Mail: kp@fbm.com
Mailing Address;__c/o Katherine Philippakis 889 Adams Street, Suite G~ St. Helena CA 94574
[...]
TYPICAL WINERY WASTEWATER CHARACTERISTICS



MUMM NAPA VALLEY
8455 SILVERADO TRAIL
RUTHERFORD, CALIFORNIA

VICINITY MAP

PROJECT NO..200705 DATE_11-02-07
BY_RC _ CHK_DR _  SHT NO_1_0OF_1

Lz _ﬂoﬂs)ﬁ'\\%} :)j/ / —
N (2 ‘G;::) , Al ,‘}*—_——_'_"'*

|
UMM

12/17/2007 7:32:09 AM

PLOTTED ON:

G:\CAD PROJECTS\2007\07052\DWG\CIVIL\USE PERMIT\X—-07052-VICINITY MAP.DWG

463 AVIATION BLVD. #200 707.527.0775
SANTA ROSA, CA 95403 FAX 707.527.0212

CUMMIT ERGINEERING INC.



&

1538
wa [ =2
E ] Lo
NUCKHE ¥ Twoe
TR0L00T o 5o
-1l vy

x
T RG] IR D A L B TOADE WHORELON 0 (Xrm i T MAOH GADUGAO0N SROWK) MY TOO A OW UGMTD00 Sl

LIRS ERLIEIET] | [}




MUMM NAPA VALLEY

8445 SILVERADO TRAILS
RUTHERFORD, GALIFORNIA

APN 030-200-30

Bl [PROCESS WASTEWATER MANAGEMENT
'SYSTEM SCHEMATIC

Q| PROJECT NO.
(UmMmIt) sy

2007052 DATE 10-11-07

CHK _AS SHT NO_1_OF_1_

PLOTTED ON: 3/11/2008 8:27:52 AM

G:\CAD PROJECTS\2007\07052\DWG\CIVIL\O7052—SYSTEM SCH EMAT[C—BSOK.DWC

WINERY

PROCESS
WASTEWATER

WINERY
PROCESS. WASTEWATER

\

SOLIDS
RECOVERY INITIAL SCREENING
|
pH CONTROL | ___ 1 (E) PW SUMP/PUMP
| . \
(E) FLOW METER
1
SOLIDS (P) SOLIDS
RECOVERY REMOVAL SCREEN
RAINFALL |
— — — — — ittt
_EVAPORATION (E) POND 2
PUMP STATION
. SLUDGE I o PASS
OLIDS RECOVERY|-— DEWGLEHBING = (F) MBR
T
RAINFALL .
—————— et
_Eweoraon | (B Fow T

|

(E) IRRIGATION PUMP

(E) EFFLUENT FILTER

]

IRRIGATION DISPOSAL
VINEYARDS

850K PRODUCTION

FUMMIT EHGINEERING IHC.
CONSULTING ENGINEERS

463 AVIATION BLVD. #200
SANTA ROSA, CA 95403

707.527.0775
FAX 707.527.0212



MUMM NAPA VALLEY
8445 SILVERADO TRAILS
RUTHERFORD, GALIFORNIA AR

APN 030-200-30

& PROCESS WASTEWATER MANAGEMENT|

SYSTEM SCHEMATIC

| PROJECT NO._2007052 DATE _03-10-08
FOUMMIT| By—hNC_  CHK_AS . SHT NO_1_oOF_I_

G:\CAD PROJECTS\2007\07052\DWG\CMIL\07052~SYSTEM SCHEMATIC—700K.DWG

PLOTTED ON: 3/11/2008 8:28:37 AM

WINERY

700K PRODUCTION

SCuDs

PROCESS
" WASTEWATER

|

WINERY
PROCESS WASTEWATER

RECOVERY

INITIAL. SCREENING

Y

pH CONTROL

= {E) PW SUMP/PUMP

ety r— — — —

(E) FLOW METER

(E) POND 1

pH, DO, and

SLUDGE REMOVAL T
INCREASE AERATION
70 60 HP

]

PUMP STATION

(E) POND 2

LEVEL MONITORING

pH. DO, and

SLUDGE REMOVAL
™1 INCREASE AERATION
T0 15 HP

1

(E) IRRIGATION PUMP

_(E) EFFLUENT FILTER

IRRIGATION DISPOSAL
VINEYARDS

LEVEL MONITORING

fUMMIT ENGINEERING INC 463 AVIATION BLVD. #200 707.527.0775
N ' SANTA ROSA, CA 25403 AX 707.527.0212
CORSULTIRG ENGINEERS | i !



MUMM: NAPA VALLEY WREH SANITARY WASTEWATER MANAGEMENT
8445 SILVERADO TRAILS R\ SYSTEM SCHEMATIC
RUTHERFORD, CALIFORNIA | Q| PROJECT NO..2007052  pATE_1-28-08

APN 030-200-30 (ammiT| By_ko CHK GG SHMT NO__L_oF_1_
Visitors Center , " WINERY
SANITARY , SANITARY
WASTEWATER ‘ | WASTEWATER
1
(E) SEPTIC TANK

(E) SEFTIC TANK

|

PLOTTED ON: 3/11/2008 8:209:40 AM

G:\CAD PROJECTS\2007\07052\DWG\CIVIL\07052—SS SYSTEM SCHEMATIC.DWG

(E) SEFTIC TANK
=1 (E) PW SUMP/PUMP |-
[}
(E) PUMP 1 a
et =
=2
a
. - : ORENCO SYSTEMS
(E) DISTRIBUTION VALVE RECIRCULATION TANK | ADVANTEX UNIT
PUMP TANK
] |
(E) LEACHFIELD , . SUBSURFACE. DRIP
DISPOSAL SYSTEM
(3,600 SF) A
‘ u m m ” EH G ] " E E H| H G ]H (' 463 AVIATION BLVD. #200 707.527.0775

T SANTA ROSA, CA 95403 ' FAX 707.527.0212
CORSGLTING ENGINEERS : ,



Characteristic

pH

Dissolved Oxygen
BOD;

C.0.D.

Grease

Seitleable Solids
Nonfilterable Residue

Volatile Suspended
Solids .

‘Total Dissolved
Solids

Nitrogen

* Nitrate
Phosphorous
Sodium

Alkalinity (CaCOs)
Chloride

Sulfate

SUMMIT ENGINEERING, INC.

Project No. 2007052

TYPICAL WINERY WASTEWATER CHARACTERISTICS

Crushing Season

Units Range

- 25-95

rﬁg/l_ 0.5 - 8.5
mg/l . 500- 12,000

mg/L 800 — 15,000

mg/L 5-30

mg/L  25- 100

mg/L 40 - 800

mg/L 150 - 700

mg/L. 80 - 2,900

mg/l. . 1-40

mg/L 05-4.8
~mg/fL 1-10

mg/L  35-200

mg/.  40-730

mg/'L‘ 3-250

mg/l.  10-75

Noncrushing
Season

3.5-11.0
1.0- 10;0
300 - 3,500
500 - 5,000
5-50
2-100

10 - 400
80 - 350

80 - 2,900



SUMMIT ENGINEERING, INC.
_ March 10, 2008
- Project No. 2007052 -

MUMM NAPA VALLEY WINERY
USE PERMIT MAJOR MODIFICATION
WASTEWATER MANAGEMENT SYSTEM FEASIBILITY STUDY; .

ENCLOSURE B

WASTEWATER MANAGEMENT SYSTEM DESCRIPTION



SUMMIT ENGINEERING, INC.
March 10, 2008

Project No, 2007052

Page B.1

MUMM NAPA VALLEY WINERY
Napa County, California

WASTEWATER MANAGEMENT SYSTEM DESCRIPTION
" PROJECT DESCRIPTION

Mumm Napa Valley, Sparkiing and Still Wine Facility is proposing to increase production capacity to
850,000 gallons per year. An interim production phase, between current and ultimate production goals,
of 700,000 gallons is anticipated prior to increasing to ultimate production fevels of 850,000 gallons per
year. As part of this increase in capacity, improvements to their winery process wastewater (PW) system
will be included as a modification to the existing Use Permit (U-628687). Mumm Napa Valley Winery is
located at 8445 Silverado Trail in Rutherford, California (APN .030-200-30).

SITE DESCRIPTION

This is a moderately flat parcel that consists of a winery facility, visitor center, parkmg, and some
_ landscaping.

PROCESS WASTEWATER CONVEYANCE, TREATMENT AND DISPOSAL

The proposed improvement options to the Process Wastewater (PW) system are shown on the attached
Overall Site Plan and System Layout (Enclosure A). ‘

Process wastewater will consist primarily of wastewaters collected at floor drains and trenches within the
winery, receiving, crush, tank, and wash down areas. The process wastewater that will be used for
irrigation will be collect via a pump connected to a manifold during the final wash down of the
fermentation tanks. No sanitary sewage will be discharged into the PW management system. Exterior
tank and process areas not under a roof will be provided with diversion capability to provide a means of
routing rainwater to the storm drainage system when those areas are not in use for process purposes. No
distillation will occur at the facility; hence there will be no st:llage waste,

- Currently, the process wastewater is treated by two facultatlve aerated ponds. The size of Pond 1 and
Pond 2 are 2.2 and 1.1 million gallons respectively with about 0.5 million gallons of storage reserved for
fire protection in Pond #2.

~ For the uitimate production increase, Mumm Napa Valley desires a compact PW treatment system which
will produce superior effluent quality. With these goals in mind, a Membrane Bioreactor (MBR) treatment
approach is the preferred option for the Wastewater Feasibility Study (WWFS) for the Use Permit. An
option is provided which includes anaerobic pre-treatment followed by polishing in Pond #2.

Also included is a proposed interim improvement to allow an increase in capacity to 700,000 gallons. This

option includes the addition of aeration to existing ponds and installation of dissolved oxygen monitoring
equipment. In addition, accumulated sludge will be removed as an ongoing maintenance activity, -

Preferred Option-700K production: Process Wastewater Mahagement System-Aeration Improvements
1. [Initial screening — trench screens, baskefs
2, Existing pump station — The pump will transfer PW to the rotary screen.

3. Flow Measurement - An in-line flow measurement device will be provided to measure the PW
flows being pumped to the PW treatment system.



SUMMIT ENGINEERING, INC.
‘March 10, 2008

Project No. 2007052

Page B.2

4. Existing Rotary Screen — The motorized rotary drum screen will remove the large solids.

5. Existing Pond #1 — Accumulated sludge will be removed from the pond (maintenance activity).
The aeration horsepower will be increased to 60. The aerator layout will be modified resulting in
additional mooring points. Automated pond level monitoring capability will be added, Portable
DO and pH sensors will be provided. Effluent sampling points will be provided.

6. Existing Pond #2 — Accumulated sludge will be removed from the pond (maintenance activity).
The aeration horsepower will be increased to+15. The aerator layout will be modified resuiting in
additional mooring points. Autornated pond level monitaring capability will be acided Effluent
sampling points will be provided,

7. Irrigation Re-use — The water from Pond #2 will be used to |rngate the vineyards. Filtration step
will be added to improve the effluent quality.

8, Flow Monitoring - A remote monitoring system will record influent flows, levels in the ponds, and
irrigation flows.

Preferred Option-850K production: Process Wastewater Management Sy.ster-n Using Membrane Bioreactor
1. Initial screening — trench screens, baskets
2. Existing pump station
3. Fléw measurement
4. Rotary screen
5. Existing Pond #2
6. Pump station |

7. Membrane Bioreactor (MBR) System

A, Aera_tion zone

B. Me:mbrane module
C. Clear well

D. Flow measureméent

E. Sludge Storagé tank

8. Sludge dewatering unit
9, Existing Pond #1
10. Irrigation re-use/Fire protection water storage

A discussion of each of these features is provided below. Refer to the PW flow schematic in Enclosure A
for a flow diagram of the PW management system.



SUMMIT ENGINEERING, INC.
March 10, 2008

Project No. 2007052

Page B.3

. Initial screening — Provided by screened baskets and strainers installed on the trench drains and
floor drains within the winery. Screen opening sizes will be approximately 1/4 inch for exterior
drains and 1/8 inch for 1nter|or drains.

Existing Pump Station - The pump will transfer the PW to a rotary screen.

Flow Measurement - An in-line flow measurement device will be provided to measure the PW .
flows being pumped to the PW treatment system.

Rotary Screen — A motorized rotary drum screen will remove the large solids from the system
and, as a result, reduce the organic biological loading and the accumulation of solids in the
treatment system. Solids from the screening operations will be treated as pomace (residual grape
solids). Refer to the solid waste section for a description of pomace handling. Rotary screen
effluent will either flow to the existing Pond #2 or directly to the MBR system.

Existing Pond #2- The existing 1.1 million gallon pond will be re-piped in order to allow this pond
to come first in‘the series of treatment components. This pond will help equalize the PW flows,
remove settleable solids and reduce Biochemical Oxygen Demand (BOD) loads on the subsequent
treatment units and minimize the size of the MBR, A pond of this volume will provide
approximately 46 days of retention time at the design average day, peak harvest month flow of
24,000 PW {(Enclosure C). :

Pump Station — Pond #2 effluent will be pumped either to the MBR system or Pond #1.
Membrane Bioreactor (MBR) System — An MBR system consists of utilizing a bioreactor and
microfiltration as one unit process which' provides superior secondary effluent quality with

projected BOD5 and TSS concentrations at less than 10 mg/L.

A Smith & Loveless (S&L} TITAN system is being considered for the MBR component. It consists of

an aeration zene with submerged membrane modules A schematic diagram of the MBR system is
provided (Enclosure D).

A. The PW will be pretreated using a rotary screen and aerated Pond #2. The PW wilt then
be pumped into the aeration zone of the MBR system.

B. The aeration zone is equipped with a diffused air system and submerged 0.8 micron pore
size membranes. Sufficient membrane pressure is created by gravity that drives flow
through the membranes, The diffusers beneath the membrane module scour the
membrane and provide oxygen to malntam aerobic conditions.

C. Clear water is drawn through the membrane while retaining solids in the aeration zone.
The clean water is discharged into a c!ear well. From the clear well, the clean water will
flow to Pond #1.

D. Flow measurement ~ An inline flow measurement device will be provided to measure
flows from each of the MBR modules to the clear wells.

E. The suspended solids from the aeration zone enter a sludge storage zone where sludge
wasting, thickening and decanting occurs. '

Sludge Dewatering Unit — Excess sludge from the MBR sludge storage tank will be pumped to a
belt filter press (BFP) for sludge dewatering. The solids from the BFP will either be disposed of
offsite or used as compost onsite,



SUMMIT ENGINEERING, INC.
March 10, 2008

Project No. 2007052

Page B.4

9. Existing Pond #1 The existing 2.2 million gallon pond will now be the !ast pond in the series. It
will provide both storage and fire protechon for the facility.

~10. Trrigation Re-use - the water from Pond #1 will be used to irrigate the vineyards.

Option 1-850K Productionr: Anaerobic Treatment followed by Aerobic Polishing in Pond 2:

Anaerobic treatment is a very compact, low energy use system occurring in a steel tank. There is no need
for aeration, resulting in significant energy savings. The effluent from anaerobic will require further
treatment in the Pond #2. Methane gas is a beneficial by-product which can be used as an energy
source. .

‘ Components of Anaerobic Treatment include the existing PW pump station, a new rotary screen,
anaerobic reactor, existing Pond #2 with aeration, existing Pond #1 for storage, followed by vineyard
irrigation. A steel tank, well water fed fire protection tank will be considered.

OTHER CONSIDERA‘FIONS

Odor Control

There should be no obnoxious odors‘from a properly de5|gned and operated treatment system. See
Alternative Courses of Action for operation alternatives for unforeseen conditions.

Protection
Exposed wastewater treatment facilities will be posted with approptiate warning signs.
Alternative Courses of Action |

1. Although no operatiohal difficuities are foreseen, the following additional courses of action would be
available if necessary: :

’A'. Ability to add carbon dioxide to lower the pH at the pretreatment site or installation of another
type of pH control system

_ B. Ability to add a supplemental oxygen source to the pond for odor control (such as hydrogen
peroxide)

C. Provision of higher aeration capacity in the pond-
D. Increased use of iri'igation/disposal area to increase discharge capacity

2. The facultative aerated pond has been designed for reteéntion of wastewater and rainwater through
the majority of the rainy season with minimal discharges to irrigation/disposal fields (based on a 10
year seasonal rainfall). Should there be a winter with more rainfall than the design condition, several
operational procedures are available to compensate:

A. Additional water conservation at winery

“B. Light irrigation durlng periods between storms - not exceeding’ the assmﬂatwe capacity of the
soil

C. Increased irrigation duringthe months of planned irrigation.



SUMMIT ENGINEERING, INC.
March 10, 2008

Project No. 2007052

Page B.5

D. Pumping and truck transfer of treated and diluted wastewater to a sewage treatment plant or
fand disposal site

SOLID WASTES

Solid wastes from the wihery include primarily pomace, seeds, and stems. The estimated quantities of
these wastes (at ultimate capacity) are as follows:

Ultimate Annual Total . 35% x 5,000 tons = 1750 tons
[850,000 gallons/170 gallons per ton]

Based.on a unit weight of 38 pounds per cubic foot, the annual volume of sclids wastes would be:

1750 tons x 20001lbs X 1 X 1CY
1 ton 38 lbs/CF 27 CF

3,411 CY

Hi

3411CY x __lacre ~ x 36jn + 20acres 1.27 in

4840 SY 1y

Solid waste is hauled offsite. Solids, in the form of sludge, accumulate in the settling tanks requiring
periodic removal. A pump tank is normally used for settling tank cleanout and hauling for disposal.

STORMWATER & SPILL CONTATNMENT

An appropriately sized concrete containment wall will be provided around the perimeter of the MBR
treatment area. Any spills will be contained within the treatment area. Stormwater will be contained and
recycled through the treatment system.

SANITARY SEWAGE

The owner intends to increase their wine production to 850,000 gallons per year as well as employee
numbers. Sanitary sewage (S5) flows are handled separately from process wastewater flows. In
conjunction with their existing SS leachfield system, the new SS system will be designed to accommodate